ELECTRIC SYSTEM

ELECTRIC SYSTEM

No.
P/N( SKU )
Part Name
Price
01
9CQV-150100-7001
MAIN CABLE
644 €
P/N(SKU): 9CQV-150100-7001
Price: 644 €
02
9010-150350
AUXILIARY RELAY
11.9 €
P/N(SKU): 9010-150350
Price: 11.9 €
03
5BY4-150330
AUXILIARY RELAY
13.9 €
P/N(SKU): 5BY4-150330
Price: 13.9 €
04
806A-151305
FUSE 15A
Alternative Parts: 806A-151303 Specifications: 806A-151303
1.2 €
P/N(SKU): 806A-151305
Price: 1.2 €
Alternative Parts: 806A-151303 Specifications: 806A-151303
05
806A-151302
FUSE 10A
Specifications:
4.8 €
P/N(SKU): 806A-151302
Price: 4.8 €
Specifications:
06
806A-151307
25A FUSE
1.2 €
P/N(SKU): 806A-151307
Price: 1.2 €
07
5BY0-150301
30A FUSE
2.4 €
P/N(SKU): 5BY0-150301
Price: 2.4 €
08
5BY0-150302
40A FUSE
2.4 €
P/N(SKU): 5BY0-150302
Price: 2.4 €
09
806A-151301
FUSE 7.5A
Specifications:
1.2 €
P/N(SKU): 806A-151301
Price: 1.2 €
Specifications:
10
5020-150700
ELECTRIC HORN
18.8 €
P/N(SKU): 5020-150700
Price: 18.8 €
11
30006-080014810
BOLT M8x14
Specifications:
1.2 €
P/N(SKU): 30006-080014810
Price: 1.2 €
Specifications:
12
9CQV-001000-8000
ECU
282.96 €
P/N(SKU): 9CQV-001000-8000
Price: 282.96 €
12
9CQV-001000-8200
ECU
266.4 €
P/N(SKU): 9CQV-001000-8200
Price: 266.4 €
13
30105-060016410
SCREW M6x16
Specifications:
1.2 €
P/N(SKU): 30105-060016410
Price: 1.2 €
Specifications:
14
30006-060025810
BOLT M6x25
Specifications:
1.2 €
P/N(SKU): 30006-060025810
Price: 1.2 €
Specifications:
15
018B-178000
IGNITION COIL
85.7 €
P/N(SKU): 018B-178000
Price: 85.7 €
16
0GR0-178000-10000
HIGH-TENSION CABLE
Alternative Parts: 0GR0-178000-10000
9.92 €
P/N(SKU): 0GR0-178000-10000
Price: 9.92 €
Alternative Parts: 0GR0-178000-10000
17
9CR6-150310
STARTER RELAY
33.7 €
P/N(SKU): 9CR6-150310
Price: 33.7 €
18
8010-150003
TIE BAND
Specifications:
1.2 €
P/N(SKU): 8010-150003
Price: 1.2 €
Specifications:
19
9CQV-150420-3001
NEGATIVE CABLE, BATTERY
30.67 €
P/N(SKU): 9CQV-150420-3001
Price: 30.67 €
20
9DQV-150410-3001
POSITIVE CABLE, BATTERY
44.5 €
P/N(SKU): 9DQV-150410-3001
Price: 44.5 €
21
31023004
BATTERY
Specifications:
434 €
P/N(SKU): 31023004
Price: 434 €
Specifications:
22
9060-152100
BELT, BATTERY
9.5 €
P/N(SKU): 9060-152100
Price: 9.5 €
23
9DSV-150600-6R01
USB OUTLET SOCKET ASSY
Alternative Parts: 9DSV-150600-6R01
99.2 €
P/N(SKU): 9DSV-150600-6R01
Price: 99.2 €
Alternative Parts: 9DSV-150600-6R01
24
9DSV-150500-6R01
POWER OUTLET SOCKET ASSY
Alternative Parts: 9DSV-150500-6R01
50.9 €
P/N(SKU): 9DSV-150500-6R01
Price: 50.9 €
Alternative Parts: 9DSV-150500-6R01
25
30105-050030410
SCREW M5x30
Specifications:
1.2 €
P/N(SKU): 30105-050030410
Price: 1.2 €
Specifications:
26
9DQV-151300-3101
POWER SOCKET, TRAILER
75.6 €
P/N(SKU): 9DQV-151300-3101
Price: 75.6 €
27
9DQV-151000-3000-10
REGULATOR
135.36 €
P/N(SKU): 9DQV-151000-3000-10
Price: 135.36 €
28
30006-060030810
BOLT M6x30
Specifications:
1.2 €
P/N(SKU): 30006-060030810
Price: 1.2 €
Specifications:
29
9GQA-030010-20000
BRACKET, STEPPER MOTOR
Alternative Parts: 9GQA-030010-30000
11.9 €
P/N(SKU): 9GQA-030010-20000
Price: 11.9 €
Alternative Parts: 9GQA-030010-30000
30
9GQA-001002-10000
AIR OUTLET PIPE, STEPPER MOTOR SEAT
16.9 €
P/N(SKU): 9GQA-001002-10000
Price: 16.9 €
31
30601-118010
CLAMP A18
Alternative Parts: 30601-118010
1.2 €
P/N(SKU): 30601-118010
Price: 1.2 €
Alternative Parts: 30601-118010
32
0GQ0-175000
STEPPER MOTOR
143 €
P/N(SKU): 0GQ0-175000
Price: 143 €
33
9GQA-001001
INLET PIPE, STEPPER MOTOR SEAT
Alternative Parts: 9GQA-001001-00001
42.7 €
P/N(SKU): 9GQA-001001
Price: 42.7 €
Alternative Parts: 9GQA-001001-00001
34
0010-013009-0010
BOLT M6x40
Specifications:
1.2 €
P/N(SKU): 0010-013009-0010
Price: 1.2 €
Specifications:
35
9DRV-161000-B000
FLASHER
91.3 €
P/N(SKU): 9DRV-161000-B000
Price: 91.3 €
35
9DRV-161000-B001-10
FLASHER
53.14 €
P/N(SKU): 9DRV-161000-B001-10
Price: 53.14 €
36
5BWV-040008-5000
INNER HEX BOLT M6x20
Specifications:
1.2 €
P/N(SKU): 5BWV-040008-5000
Price: 1.2 €
Specifications:
37
6KMV-150901-B001
RUBBER RING, T-BOX
2.4 €
P/N(SKU): 6KMV-150901-B001
Price: 2.4 €
38
6NTV-150900-C201-M1
T-BOX
761.5 €
P/N(SKU): 6NTV-150900-C201-M1
Price: 761.5 €
38
9DQV-151800-4100-M2
T-BOX
834.77 €
P/N(SKU): 9DQV-151800-4100-M2
Price: 834.77 €
38
6GUV-151800-6801-M1
T-BOX
547.56 €
P/N(SKU): 6GUV-151800-6801-M1
Price: 547.56 €
38
6GUV-151800-7501-M1
T-BOX
547.56 €
P/N(SKU): 6GUV-151800-7501-M1
Price: 547.56 €
39
A000-050015
WIRE CLIP, FRONT BRAKE FLUID HOSE
1.2 €
P/N(SKU): A000-050015
Price: 1.2 €
40
CFCV-CBC001-2001-M1
CLIP
1.2 €
P/N(SKU): CFCV-CBC001-2001-M1
Price: 1.2 €
41
9DS#-150009-6100-M1
TIE BAND ZDG4.7×194
2.4 €
P/N(SKU): 9DS#-150009-6100-M1
Price: 2.4 €
42
7030-150005
TIE BAND
2.4 €
P/N(SKU): 7030-150005
Price: 2.4 €
43
0180-014010
WIRE CLAMP
1.2 €
P/N(SKU): 0180-014010
Price: 1.2 €
44
CFCV-156103-2000
PLUG, T-BOX CONNECTOR
10.9 €
P/N(SKU): CFCV-156103-2000
Price: 10.9 €